

# INDUSTRIAL METAL TEST LAB

Testing, Inspection & Consulting Co.

Accredited by Quality Council of India (QCI) - NABL  
as per ISO/IEC 17025 for testing  
Metals & Welds, Ores & Minerals and Solid Fuels



A/56, B/3, Nand Jyot Industrial Estate,  
K.A. Road, Safed Pool, Mumbai - 72.  
Tel : 91 - 22 - 2859 0616 / 2852 5793  
/2852 7516 / 2850 0520  
E-mail : industriallab.1990@gmail.com/  
industriallab@gmail.com  
Website : www.industriallab.in



TC6771



## TEST REPORT

Page 1 of 1

Test Report No : A/8970

Date: 25.11.2023

ULR:-TC677122000012730F

Name of customer & add. : NAVAGATHA GROUP

Office no. 604, 6th Floor Reliable Business Centre  
Near heera panna mall, Behind Oshiwara , Anand Nagar,  
Andheri West, Mumbai, Maharashtra 400053.

Party's Ref : Ref. No: CU/23/23-24 Dt.:23.11.2023  
Sample Receipt Date : 23.11.2023  
Test Completion : 24.11.2023  
Sample Mark : SR. NO: 1.  
Item Description : Material Specification : Millbury Copper Wire

## RESULT OF ANALYSIS

Test	Unit	Test Method	Test Result	Specification Limit	
				Min	Max
Copper	%	IS 440:1964(RA:2018)	99.93	--	----

For- Industrial Metal Test Lab

Authorized signatory

Arun kumar Yadav/ Anurag Yadav/Rajaram Yadav  
(Chemical - Mechanical / Mechanical / Chemical)

Checked by

*Qiya*

-----End of The Report -----